Agio International Multi-Purpose Work Bench 92558 user manual

User manual for the device Agio International Multi-Purpose Work Bench 92558

Device: Agio International Multi-Purpose Work Bench 92558
Size: 0,31 MB
Date of adding : 2014-01-13 16:24:34
Number of pages: 4
Print the manual

Download

How to use this site?

Our goal is to provide you with a quick access to the content of the user manual for Agio International Multi-Purpose Work Bench 92558. Using the online preview, you can quickly view the contents and go to the page where you will find the solution to your problem with Agio International Multi-Purpose Work Bench 92558.

For your convenience

If looking through the Agio International Multi-Purpose Work Bench 92558 user manual directly on this website is not convenient for you, there are two possible solutions:

  • Full Screen Viewing - to easily view the user manual (without downloading it to your computer), you can use full-screen viewing mode. To start viewing the user manualAgio International Multi-Purpose Work Bench 92558 on full screen, use the buttonFullscreen.
  • Downloading to your computer - You can also download the user manual Agio International Multi-Purpose Work Bench 92558 to your computer and keep it in your files. However, if you do not want to take up too much of your disk space, you can always download it in the future from ManualsBase.
Agio International Multi-Purpose Work Bench 92558 user manual
Advertisement
« Page 1 of 4 »
Advertisement
Print version

Many people prefer to read the documents not on the screen, but in the printed version. The option to print the manual has also been provided, and you can use it by clicking the link above - Print the manual. You do not have to print the entire manual Agio International Multi-Purpose Work Bench 92558 but the selected pages only. paper.

Summaries

Below you will find previews of the content of the user manuals presented on the following pages to Agio International Multi-Purpose Work Bench 92558. If you want to quickly view the content of pages found on the following pages of the manual, you can use them.

Abstracts of contents
Summary of the content on the page No. 1

MULTI-PURPOSE WORK BENCH ASSEMBLY INSTRUCTIONS
#92558
DESCRIPTION ORDER PART #QTY DESCRIPTION ORDER PART #QTY DESCRIPTION ORDER PART #QTY
LARGE WHEEL
2
N WB0002
A M10 X 55MM BOLT 3 DRAIN PLUG 1
AA WB0015
WHEEL COVER 4
O WB0003
B M6 X 50MM BOLT 6 DOWEL RODS 3
BB WB0016
REAR FAUCET
AXLE SLEEVE WB0004 3
M6 X 16MM BOLT 16 1
C P WB0017
CC
PANEL
FOLDING
RIGHT SUPPORT 1
M6 NUT 12 Q WB0005 1
D WB0018
DD
COUNTER
FRAME
LEFT SUPPORT AXLE FOR
6MM WASHER 6 WB0006 1
R
E WB0019 1
EE
FOLDING COUNTER
FRAME
CUSH

Summary of the content on the page No. 2

STEP 4 FRAME ASSEMBLY Figure 3 Connect right side support frame (Q) and left side support frame (R) using the rear support bar (V). Be sure that the hole in the center of the rear support bar is facing up. Add a 10mm washer (F) to a M10 x 55 mm bolt (A) and insert through the left side frame support(r) into the fixed nuts in the rear support bar (V) as shown in figure 3. Repeat for opposite side. (Q). Attach front support bar to middle support frame as shown in figure 3 using a M6 x 16m

Summary of the content on the page No. 3

STEP 6 SINK ASSEMBLY (continued) Position the sink top assembly (Z) over the left side, right side and middle support frames, making sure the holes for the bolts are properly aligned. Once in proper position, use M6 x 16mm bolts (C) Figure 6 to attach sink top/basin assembly to the left support frame. Insert bolts through holes in sink top into the fixed nuts in the left side support frame. Repeat procedure for right side support frame. Insert M6 x 50mm bolts (B) through the holes in t

Summary of the content on the page No. 4

STEP 8 FINAL TOUCHES Drawer assembly. Tilt the front end of drawer up and slide into Figure 8 track. Make sure track and drawer runners are properly aligned. Slide the two bottom trays (GG) into frame as shown in figure 8. At this time, make sure all nuts and bolts are tightened completely using wrench and hex key wrench. Do not over tighten. Add 12mm PVC cover (K) to each end of wheel axle and 10mm PVC cover (J) to each end of the folding shelf axle as shown in figure 8. LIMITED


Similar user manuals
# User manual Category Download
1 Alvin Drawing Table "Caddy" TT499 Patio Furniture 21
2 Alvin Chair DC410 Patio Furniture 23
3 Alvin CraftMaster CM40-4-WB Patio Furniture 26
4 Alvin Pavillon Pedestal Patio Furniture 29
5 Alvin Armrest CH25A Patio Furniture 14